2. Existing Pump Station Check List






~Puinp Station No.1 (Existing Pump
| lem
| Year constructed
Type of structure
Equipment
13 Screen
Type
Bar spacing
[ Quanmity
2} Pump
Type
Capacity
i Quantity

Existing Pump Station Check List
Skuedtas

Station)

Contents
1973

B Circulariwithout housing

none

horizontal shafl, centrifugal pump
80 m’/hour x 7.5 kW
Lunit

 3)Others

. Remak

floor drain pump

Stand-by Generator

1o

Operation

Disposal of screcnings
Method
Frequency
| Anount o
Pump QOperation
Automatic on-off
No. of unit operated
Flow measurement

none

autpmatic by water level in the pump well
1 unit
none

Discharge ameunt/flow

no record due to lack of Mow meter

Operator _

Existing problems
[...]
Repair of cracks and leaks should be included in
. the project scope.

2-4

&



9

_Pump Station No.4 (Proposed at the Treaiment Plant No.d)

Existing "'uiop Station Check List

Skuodas

L Iten
Year construcled

~ Contents L
Tobe completed, but not scheduted

Type of structur
Equipment

| B. Circutarawithout housing_

. Remark

Automatic on-oft
No. of unit operated
Flow measurcment

1} Screen
Type caged screen
Bar spacing unknown
) Quantity . i
2) Pump
Type submersible punip
Capacily 140 w’/hour x 12 kW
[ Quankity Juaits
3) Others
| Stand-by Generator _no T
| Operation ) o
Disposal of screenings T
Method not operated yot
Frequency
Amount o . B
Pump Operation

automatic by water level in the pump well
2 units (1 unit on at all time)

| none

~ Discharge amount/flow

Operator

no record due to lack of flowmeter

§ circulaling for inspection

Existing problems

not applicable

Improvenent in the Project

Pump units have been purchased and should be
instatled under this project.

Only two units may be installed because the
pump capacity is too big for the planned sewage

| amount.

2-5



3.

Comparison of Treatment Plant Alternatives






Appendix 3 Comparison of Treatment Plant Alternatives (Skuodas)

— (1/4)
T Item T Casc-1 Caso-2 Casc-3 Remarks o
o o Oxidaion Ditch System with P.S.T. Oxidaion Ditch Systen without P.S.T. Sequencing Batch Reactor (SBR_)Eystcm o _; e
1. Design Criteria
1) Design Flow Daily average 10 =1,270 m’/day Daily average 1 Q= 1,270 m’!day Daily average 1 Q= 1,270 m3fday
Daily maximum ¢ Q, = 1,600 m*/day Daily maxinum Q= 1,600 m’/day Daily maximum ~ : Qp = 1,600 m¥%day
Hourly maximum  : Q3 = 3,200 m*/day Hourly maximum  : Q3 =3,200 m*/day Hourly maximum 1 Q; = 3,200 m/day
2) Design Water P.S.T. S.T.F. D.S. S.T.F. DS, S.T.F. D.S,
Quality 1.Q. | RR. | EQ. | RR. | EQ. | Ave. | Max, 1Q. | RR. | EQ. | Ave, | Max. 1LQ. | R.R. | EQ.{ Ave. | Max.
(mg/)] () [(mg/)] (%6} |[(mg/l)|(me/l)](mg/l) (mg/)] (*6) |(me/N)j(mg/) (mg/l)y g/l (%) [(mg/D]{mg/)(mg/1)
BODs| 490 30§ 343] 96.2 i3 13| 21.7§BOD;| -490 974 13} 13| 21.7 BODs| 496| 974 13 131 21.7
BOD,| 560 30 392| 96.2 5 15] 25iBOD,| 360] 97.4 i5 15| 25 BOD,;| 560| 974 15 15] 25
SS 500 40} 300] 90] 30| 30] 4siss .| soo]  os| 25| 30| 45 SS SO0 95| -25] 30| 45
COD | 1,000 30] 700 90] 70| 75| 120§coD |1,000| 925] 70f 75| 120 COD | 1,000] 9251 70] 75| 120
T-N 701 10] 63] 10| 189 20| 35IT-N 70 70| 21| 20{ 35 T-N 700 701 21 20] 35
T-P 12 10] 10.8[*86.2] *1.51 LS| 2.5{T-P 12| *87.5] *L5] L1.5] 235 TP 12]*87.5] *1.5] 15 25
Note} - 1.Q. : Influent Quality . Note) L.Q. : Influent Quality Note)  LQ. : Influent Quality
P.S.T. : Primary Sedimemntation Tank S.T.F. : Secondary Treatment Facility S.T.F. : Secondary Treatment Facility
R.R. : Removal Rate R.R. : Removal Rale . R.R. : Removal Rate
E.Q. : Effluent Quality E.Q. : Effluent Quality E.Q. : Effluent Quality
S.T.F. : Secondary Treatment Facility D.S. : Discharge Standard D.S. : Discharge Standard
D.S. : Discharge Standard * 1 with Coagulant Treatment * : with Coagulant Treatment

* : with Coagulant Treatment

3) Design 7 degree C. at winter 7 degree C. at winter 7 degree C. at winter
Temperature

2. Flow Chart

et
l... [
[
Chomber
[
Lhander
'I'ﬁ\"
Segutncy
”?‘“ﬂ@ e
-—- 1
Chenunal Fescior Trizhens
"
Dachocge
ST [T eor) B e
Lot W’“}LJ Logoon

Compustieg Yot

] (2]
T

Compagting ¥ord

Tahirge
Chrerticot — —

e . P

3-1



item

Case-1
Oxidaion Ditch System with PS.T.

Case-2
Oxidaion Ditch System without P.S.T.

3. Shudge (Qunnd

Primary Sludge
Bxcess Sludge
Thickened Sludge
Dewatered Sludge

399 keDS/day, 20 m*/day, 98.0 %WT
424 kgDS/day, 75 m*/day, 99.4 %WT
658 kgDS/day, 26 m’/day, 97.5 %WT
625 kgDS/day, 3.9 m*/day, 84 %WT

701 kgDS/day, 121 m:n’day, 90,4 %WT
561 kgDS/day, 37 m’/day, 98.5 %WT
533 kgDS/day, 3.6 m’/day, 85 %WT

Case-3
Sequencing Batch Reactor (SBR) System

Remarks

939 kgDS/day, 156 m’lday, 99.4 %WT
751 kgDS/day, 50 m’/day, 98.5 %WT
713 kgDS/day, 4.8 m’/day, 85 %WT

4. Major Facility

1} Grit Chamber
Gravily Type
WO08mxL25mxDO03mx1 unit
Water Surface Load : 1,800 m’/m? day
Average Velocity : 0.15 m/s

2) Fiow Measurement
Parshall Flume Type
W=031mx1unit

3) Primary Sedimentation Tank
Rectangular Tank
WSOmxL5.0mxD35Smx lunit

Surface Load : 64 m’/m’ day
Retention Time : 1.3 hrs

4) Reaction Tank
Oxidation Ditch
W4SmxL 1328mx D235 mx 2 units
MLSS : 4,000 mg/l
HRT:43.2 hrs
BOD-SS Load : 0.05 kg BOD/kg SS

5) Aeration Equipment _
Blower : 14.5 m3/min x 15 kw x 3 (1)} unit
Diffuser : Membrane Disc Aerator
Submersible Mixer : 2.3 kw x 4 units

6) Final Sedimentation Tank
Circular Tank with Center driven
Sludge Collector
Dia. 14.5mx D 3.5 m x 2 units

Surface Load : § m*/m’ day
Retention Time : 17.3 hrs

1) Grit Chamber
Same as Case-1

2) Flow Measurement
Same as Case-1

3) Reaction Tank
Oxidation Ditch
W4SmxL1928mx D 3.5mx 2 units
MLSS : 4,600 mg/1
HRT: 62.4 hrs
BOD-SS Load : 0.05 kg BOD/kg §S

4) Aeration Equipinent
Same as Case-1

5) Final Sedimentation Tank
Same as Case-1

1) Grit Chamber
Same as Case-1

2} ¥low Measurement
Same as Case-1

3) Balancing Tank
Rectangutar Tank
Wo0mxLI1.0mxD4.5mx 1 uait
Retention Time : 6 hrs

4} Reaction Tank
Sequencing Batch Reactor
WIi20mxL30.0mxD5.5mx2 units
MLSS : 2,000 - 3,000 mg/l
BOD-SS Load : 0.13 - 0.2 kg BOD/kg S8
Cycle Number : 3 Cycle
Retention Time : 59.4 hrs

5) Aeration Equipment
Blower : 23 m3/min x 45 kw x 2 (1) unit
Aerator : 38 kg Gy/hr x7.5 kw x 4 units

B e AT Ll 3 TS E v._J E

Note)

Considering the case of P.8.Ts by-pass
operation, oxygen requirement of Case-2
is also adopted to Case-1,

3.2



Item

Case-]
__Oxidaton Ditch System with P.S.T.

Case-2
Oxidaion Ditch System without P.S.T,

Case-3
Sequencing Bateh Reactor (SBR) Systein

7} Studge Pumps

Return Sludge Pumps : Max. Ratio 200 %
0.6 m*/min x 1.5 kw
X 4 units

Excess Sludge Pumps : 6.5 m3/hrx 2.2k
X 2 units

Primary Sludge Pumps : 0.3 m3/inx £.5k
x | unit

8) Siudge Thickener
Rectangular Tank with Center driven
Picket Fence Type Mixer
WS0mxL5.0mxD4.0mx i unit
Dry Solid Surface Load : 40 kg DS/m? day
Retention Time : 25 hrs

9) Studge Storage Tank
Rectangular Tank
W30mxL50mxD40mx ! unit
Retention Time : 2.3 days

10} Sludge Dewatering Machine
Cenirifugal Dewatering Machine
5.0 m*/hr x 22.2 kw x 1 unit
Polymer : 1.3 % per DS

11) Studge Composting Yard
Stockpiling Yard
Wo0mxL.36.0mx2 lines
Storage Period : 6 months

12) Sludge Lagoon
Open Cut
W (top) 26 m - {boftom) 20 m x
L (top)26 m - (bottom) 20 m x D 1.5 m x 1 unit
Storage Period : | month

13) Chemicat Feeding Facitity
Alum-oxichloride Tank and Pumps
Caustic Soda Tank ard Pumps
Polymer Tank and Pumps

14) Transformer
100 KVA x!} unit

6) Studge Pumps
Return Sludge Pumps : Max. Ratio 200 %
0.6 m/minx 1.5 kw
x 4 units
Excess Sludge Pumps : 6.5 m’/ir x 2.2 kv
x 2 units -

7) Sludge Thickener
Rectangular Tank with Center driven
Picket Fence Type Mixer
W30mxL50mxD4.0mx 1 umit
Dry Solid Surface Load : 30 kg DS/in® day
Retention Time : 19.8 hes

8) Sludge Storage Tank
Rectangular Tank
W4 OmxL50mxD4.0mx 1 uait
Retention Time : 2.2 days

9) Sludge Dewatering Machine
Centrifugal Dewatering Machine
8.0 m*/hr x 27.5 kw x 1 unit
Polymer : 1.5 % per DS

10) Sludge Composting Yard
Stockpiling Yard
W10.0mx L 30.0 mx 2 lines
Storage Period : 6 months

11) Sludge Lagoon
Open Cut
W (top) 26 in - (bottom) 20 m x
L (top)36m - (bottom)3¢m x D 1.5 m x | unit
Storage Period : i month

12) Chemical Feeding Facility
Same as Case-1

13) Transformer
100 KVA xI unit

6) Studge Pumps

Bixcess Sludge Pumps : 0.4 mminx 2.2
X 4 (2) units

1) Sludge Thickener
Rectangutar Tank with Center driven
Picket Fence Type Mixer
W6 0mxL60mxD4.0mx 1 unit
Dry Solid Surface Load : 30 kg DS/m? day
Retention Time : 22 hrs

8) Studge Storage Tank
Rectangular Tank
Wa6mxL60mxD4.0mx ! unit
Retention Time : 2.2 days

9} Sludge Dewatering Machine
Centrifugal Dewatering Machine
10.0 m*/hr x 44.5 kw x | unit
Polymer : 1.5 % per DS

10) Sludge Composting Yard
Stockpiling Yard
WI11.0mxL36.0mx2 lines
Storage Period : 6 months

11) Sludge Lagoon
Open Cut
W (top) 38 mx - {bottom) 32 m x
L {top) 32 m - (bottom) 26 m x D 1.5 m x 1 unit
Storage Period : 1 month

12) Chemical Feeding Facility
Same as Case-1

13) Transformer

200 KVA x| unit

s &g 1 o T b

Remarks

33

A e R e e



Item

Case-1

Case-2

Case-3

Sequencing Batch Reactor (SBR) System

Oxidaion Ditch System with P.S.T.

Oxidaion Ditch System without P.S.T.

15) Auxialiary Facilitics
Administration Building
Single Story, W 120 m x L 18.0 mx 216 m?
Siedge Building
Single Story, W9.0mx L 11.0mx 99 m?
Sludge Pump Building
“Single Story, W6.0mx L 125 mx 75 m®

14) Auxiatiary Facilitics
Same as Case-1

14) Auxialiary Facilities
Admninistration Building
Single Story, W 120 mx L 180 mx 216 m?
Studge Building
Single Story, W90 mx L 11.0mx 99 m?

5. Total Motor Power

90 kw

96 kw

166 kw

8. Construction Cost

CiviVArch. 3,737,000
Mech /Elect. : 2,885,000

CivibArch. : 4,670,000
Mech./Elect. : 2,690,000
Total : 7,360,000

CivilArch. 12,754,000
Mech/Elect. : 3,249,000

2} Chemical
Consumplion

3) Fuel

4} Consumable Parts
and Repairing

3) Total

177,000 x 0.204 = 36,000 Lisfyear

- Alum oxichloride : 38,600 kgfyear

38,600x0424 = 16,366 Lis/year
Transportation

386x11M1=35..... 4 times
350kmx4x1.3= 1,820 Lts/year

- Polymer : 1,340 kg/year

1,340 x25 = 33,500 Lts/year

Total 52,000 Lis/year

- 100 Lts/wk x 52 = 5,000 Lis/year
2,885,000 x0.015 = 43,000 Etsfyear

136,000 Lis/year

- Alum oxichloride ; 50,800 kg/year

50,800 x0.424 = 21,539 Lts/year
Transportation

S08x1/1l=46.... 5 times
350kmx5x13= 2,275 Ltsfyear

- Polymer : 1,370 kg/year

1,370 x 25 = 34,250 Lts/year

Total 58,000 Lts/year

- 100 Ltsfwk x 52 = 5,000 Lts/year
2,690,000x 0.015 = 41,000 Lts/year

148,000 Ltsfyear

Total : 6,622,000 Total : 6,003,000
7. O/M Cost
1 Power Consumption - Dem?’?],ﬂﬂﬂ kwH/year - Dem;r:i’om kwH/yeas - Dem;?;,OOO kwH/year
- Electricity Charge ) Elect;i]o ;%(%h;\rgzo 4= 44,000 Lts/year - Blectricity Charge 52000 Ltsly;:ar Unit price

255,000 % 0.204 =

- Alum oxichoride : 18,400 kg/year

18,400 x 0.424 = 7,802 Lts/year
Transportation

184x1il=17.... 2 times
350kmx2x13= 910 Litsfyear

- Polymer : 1,830 kg/year

1,830x 25 = 45,750 Lits/year

Total 55,000 Lts/year

- 100 Lis'wk x 52 = 5,000 Lisfyear
3,249,000 x 0.015 = 49,000 Lis/year

161,000 Lts/year

0.204 Lts/kwil (Aug. 1998)

For annual average consumption
Alum-oxichloride

0.424 Lts/kg

Transportation

11 ton, 1.3 Lis/km (Aug. 1998)

Polymer
25 Lis/kg
including transportation (Aug. 1998)

1.5 % of M/E construction cost

e



Capacity Calculation for Skuodas Treatment Plant
{Case 1)



SC-1

Appendix 4 Capacity Calculation for Skoudas Sewage Treatment Plant (Case 1)
Case 1 : Oxidation Ditch Systent with P'rimary Sedimentation Tank

I. Design Critetia

I.1 Design Scwage Flow
Ouue - Oy = 1,270 m’/day
Qunax - Q2 = 1,600 ni'fday
Qpose - Qs = 3,200 m*/day

1.2 Design Sewage Quality

Inffucnt P.S.T. ST.F Discharge Standard

Qualily R.R EQ. R.R. E.Q. Average [ Maximum
item (mgh) | (%) (mg/) (%) g | (mgh) | (mgn)
BOD 490 30 343 96.2 13 13 21.7
BOD, 560 30 392 96.2 IS 15 25
SS 500 40 300 %0 30 30 45
CODy, 1,000 30 700 S0 70 75 120
T-N 70 10 63 70 18.9 20 35
T-P 12 10 10.8 *86.2 L5 1.5 2.5

P.8.T. : Primary Scdimentation Tank

R.R. : Removal Rate
E.Q. : Efftuent Quality

S.T.F. : Sccondary Trecatment Facility

* : with coagulant (reatment

1.3 Design Scage Temperature
In winter : 7 degree C.

4-1




SC-1

2. Flow Chart

Infet

-

Grit
Chomb_tg!r

Primary

Sedimentacion

Tank T
Oxidation [*
Ditch
Chemical — — » 'tcl
fFinal ]
Sedimentalion Siod
.(:) . udge
Torlk Thickener
Sludge
Strage Tank
®
Y
Discharge ¥ —l
. Mechoanicol Sludge
Chemical — — % oo water Laogoon

l

Composting Yord




SC--1

Mass Balance

sxp e py =tAugL
Aep/M g =AW dT
Aap/B OTL =YW Gl

APy =t o
Aoz =UTWGL
fepsour 955°L

X DOLNET B [0 TR

yurindwon /STy G

B,

(porswss (OB W Wonweo Toipapun, §, G

TR 08 VRS g oy
(weuq Yam} Kup/ow g'¢ =0 Ko/ ar R aE] wis o e
wwnp sipris - AWp/TY BAG 59 ey YunsTW QTE oI GORLO
GO0 UOTmpID U Goue(eg w§s ndep
ron/M G S5 H wnsgw 009'1L o A
Ay v W 4, /2w B0Y'| = wun 77 ou
Lx:] pragg | Anp/B T fric] w0k wnjoa
ARpSOw T i voUBUNS YOUG LOREPIHOD
Fasmumes SeqUinD) i) ) Pewailel pnb
spnig
Yy
Aep/ow 5T © I
Kooy 9o 5
oo %, 5L WD Jonk, e o T =
%05 pio L S Aupsn g9l S8
) Ap/iw gd Ll
SAQUITYZ) YT 01 POLINISY Pnbr v
susyon) a¥prys
Tap/3 66T
Aep/ OT'8L = . 12 00007
VA O00'9 $s Co%0ee Q4 S5
A/ ¥Zy z .ﬂ % vos TR0 AR, Anp/w O
Vhe 000 S8 Amosour 0OL'T © shpryg Asung
%rée TN wofp 3o 4 00T apry wmey
ARp/RW 5L -0 i Afpn|o usgey
d=teL _ | (merq sovepg SS ses)
N=I0) ! Aap/Ry ZI08L = o = (BAGUOY §F
a0 Ped v S5 ELT) sy 55/004 R0 = ADWIEN 330
55 sy FAD/TN D = LW 6E0'y = HURL PG Wi
40608 UOmnUsULIDeS iv:-e £l $Qc8 M £28T0 = S8 .
wpy g /e LY D fap Q0T = HH ey
b E— Pited
T r 3 B QOZ'E =A__ j.uﬂﬂﬂn 35 Wappeg [T laegumys
Woug wonspiag APy oy lela:d Asunig wy (YW
Awp/ it UORIYLRC /O SOULN S0} WD (T LM Wiy Aepfow 19t B
O WU Sy | /T ¥ L SS-M/Q08-Tx 50°0 onmy $5/Q0Q Wieeg INU] YoUG UONEpXD Awp/iy [68  SS
VR 000 $SN ulireg Aep/My vgL  0Q0Q Arp/Ey 5 d=meL
0] WURXEY Aav) 20} meaud uliee] 0O Aapstw 180 O Ao ziL N-mey
WY Aep/Iy 000°1 Qo
o, voimpEuewpeg Arp/Iy 000 $8
LT AW Tl 0 )] Aep/ vl <qoa
70T /A= 0L N=18 L Awpsow 009’ wpO
PIGL 700 [lek) 00 50 ECL 002 ¢ gl
il T\ 005 55 6100 L " [
I 175 O6¥ 5acs GL00 880 S [T%A)
i ¢ BOmm TURRRJEUT | e pur aRel /R p/Ew
RuEng) Seenyy] RS Saerigu]
Mol wnwhwy Ajeq o) ulmeg L
WIALSAS HOLIQ NOILYQIXO NI 3ONVIVE SSYA
wpty Q0
- '

4-3



3C-1

4. Facility Capacity Calculation
4.1 Grit Chamber

B ftem Sysmbol} Calentation Remarks |
Design Mow Q; 13,200 m*/day = 133.3 m’hr = 2.22 m*/min = 0,037 m*fsce

{(1ourly maximum)

Type Sand pit type

Surlace load S |[1,800 uﬁm’.day

Required A |Q:sx1/§ =178 m?

surface arca

El{ective depth h  j03m

Demensions *0.8 mx 2.5 mx Effective depth 0.3 m x 1 unit

Check

Susfaccarcal A [08x25=20m%> 1.78m’ ... OK
Averagevelocity] V10,037 x F(0.8x0.3) = 0.5 m/s <0.3 m/s ... OK
Retention time T 08x2.5x03x1/0.037=16scc

Grit (Daily Average) Assuming thal sand volume contained in
sewage is 0.01 m’ per 1,000m’ of sewage ;
1,270 m*/day x 0.01/1,000 = 0.013 m’/day

Screenings (Daily average)
Equivalent to grit

4-4



4.2 Primary Sedimentation Tank

SC-1

[tem

i Sysmbot}

Calculation

Remarks

Design flow
{Daily maximumy}

Type

Surface load

Required
surface arca

Effective depth
Overflow load
Regired weir tength
Deménsions
{Surfacc arca)
(Capacily)
(Weir length)
Check
Surface load

Retention time

Overflow load

Q.

H

T,

1,600 m*/day = 66.7 m'/he = 1.1 p’/min

Radial Flow Rectangutar Scdimentation Tank
70 m’*/m’.day

Q,x 1/S; =229 m°

I5m

250 m’lnway

1,600 x 1/250 = 6.4 m
WSOmxLSCmx35mHx 1 unit
50x50=250m
25x35=875m

50x4=200m

1,600 x 1/25 = 64 m*/m’.day < 70 ... OK

87.5x 171,600 x 24 =1.3 hrs

1,600 x 1/20 = 80 m’/m.day < 250 ... OK




4.3 Oxidation Ritch
4.3.1 Oxidation Dilch

SC-1

[tem

Sysmbol

Cateulation

Remarks

Design (Tow
{Daily max.)

Type

Design sewage quality

MILSS
BOD-SS load
Return sludge density

Hydraulicretention
time (HRT)

Regired capacity
Dimension
Channel width
Lengih
Effective depth
No. of channel

Elfcetive capacity

Check

Acration fime

Q;

Cr

HRT

1,600 m’,’day

Circulation Flow Channel Type
BOD; : 343 mp/l

SS  :392 mgA

T-N : 63 mg/l

4,000 mg/l

0.05 kg BOD/kg S

6,000 mg/}

t8day =432 hrs

V= HRT x Q, = 2,880 m’

4S5m
132.8m
2.5m

2 units

3.0 % of capcity loss bt hunch shall be considered
V,;=BxLxHxNx097=288m’

Vi x 24/Q, = 43.5 us

4-§




N

SC-1

fixamination on Retention Time of Oxidation Ditch

Retention time will be caleatated by the following three alternatives and largest value

will be adopted.

A : Caleulation by BOD-SS loading

B : Calculation by Required nitrification/denitrification zone capacily

C : Catculation by Required SRT

Inftow scwagé flow per channel = G, = 800 m/day

B. Nitrification/denitrification zone
A. BOD-SS loading Summer Winter C. Required SRT
0.D. capacity 1,372 694 1,324 1,305
()
Retention lime 1.72 0.87 1.66 1.63
{day)

Thus, Hydraulic Retention Time (HRT) of Oxidation Dicth will be 1.8 days,